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Table 1 Chemical composition and Tensile properties.

C|Si|MnlP|S
% | % | Y% | % | Y%
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Steel 1 10.14|0.12|1.14 |002490.00!
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Steel 2 |0.100.08|0.51 {0.016 0.00§
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Fig.1 Specimen geometry.
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Fig.2 Fatigue test results.

Stress AR (kgf/mmP)
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Fig.3 S—N curves.



